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Test Report

PPE against fall from a height

EN 355: 2002 Energy absorbers

Raport no:

Gliant:

Manufacturer:

Client ordar:

Order recaeived:

Modal:

Dates of tosts:

2.45.08.03

Jinhua Jech Tools Go., Lid,

Mo, 1448 Tongxd Road, Linjiang Indusinal Park
Wischang District

Jinhua City

Zhejiang

China

Jinhua Jech Tooks Co., Lid,
TAGS56
6 Seplamber 2019

FP74

& September 2019 to 11 September 2019

..‘-:--_]/ %/‘
Sigmed: [ Issued: 14 Seplember 2019

Steven Sum, Laboralony Manager Page 1af 7

TESTING QF PORSOMNAL PROTOCTIVE COUIPMENMT FOR WORLODWIDE MARKETSR



INSPEC Test Report No: 2.19.09.03 Page 2 of 7

Conditions

This repont may be reproduced and distributed to your clients, provided that it is reproduced and
distributed in full,

Specimens will be disposed of four weeks from the date of this report, unless othenvise instnected,
Opinions, comments and interpretations expressed in this report are shown in italics.

Coples of INSPEC inlerpretations referenced in this reporl are available upon neguest.

Tesis marked @ are not included in our ANAB Scope of Accreditation.

This repan has been provided in accondance vith our slandard Tenms of Business, which can be
wiewed al, and printed from:

hitlpMinspe c-intermational co

If you hawe difficulty accessing the Terms of Business, you may conlact us for a copy,
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Summary of agsessmpnt”
Clause Requirement A{';:'“ﬁw
(41 |Desgngemonomics @ .
42 Materials and construction
43 Static preloading -1 -
‘44 | Dynamicpedormance (140 kg dropmass) ®@ | Pass
45 Static strength
46 Marking and information
G Marking
7 Infermation
B Packaging
oy
[ Shading shows the clauses requested. Any other clauses were not requested.
Pass | Requirement satisfied.
Lid Testing requested was insufficlen! complelely to verify compliance with the cause.
Refer bo the “Result details” section for more information.
Fail | Requirement not satisfied. Reter to the “Result details’ section for more information.
MAs | Assessmentnol carried out.
MAp | Requirement not applicable. .
NT Fequesied bul nol tested due Lo early lermination Tollewing failure.

* Assessment relales only 1o those specimens which were lested and are the subject of this report.
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Submission details

Product Quantity | Daterecelved | INSPEC specimen no.

(2G147+}
Energy absorbing lanyard, model FP74 | 02 5 September 2019 01 to 02
Procedures

The specimens delailed within the submissions above were used Tor the tests cowered by this repon.

Tesling was performed in accordance with EN 3552002 unless othenwise specified below. Reference
should be made to the standard whan reading this report.

Unless slated olhansise, specimens were tesled in the condition as received by INSPEC,
Testing was performed al INSPEC's laboratery in Kunshan, China.

The Client requested testing to clause 4.4 only, no other dauses were assessed,

The Client requested lesting to be performed using the 140 kg drep mass instead of the 100 kg drop
mass menlioned in the standards,
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Rosult dotails

4.4

Dynamic performance (140 kg drop mass) &

Speacimen 2614701 was assesied,

The total kenglh L of the specimen was 1860 mm,

The maximem braking force developed by the specimen during the drop tesl was
4.7 kM. This was kess than the 6 kKN madimum permitied. See the Annex 1 for Lhe
forcatime curve.

The amesi distance H measured during the drop lest was 4520 mm.,

The requirement is that H shall be less than the vabee (21, + 1,750) mm, where L, is

1860 mm mentioned above. Thus, this value is 5470 mm. The mequigment was
iherefone satisfied.
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Estimates of the uncerainty of measurgmant

Clausa Toest Uncertainty
4.1 Design & ergonomics .
: See relevant repors
| 4.2 Matenads and construclion
Length +5.8rmim
43 Static preloading +0.4%
™ _ s | Maximurn breaking force +4.4%
| Maximum amest distance +20mm

45 | Static strength -
45 Marking and information

B Marking

T Information

: gt N7/ —

* The acceplance crilerign for this test i a straightforward “PassiFail’, rather than a numerical
value, Consequenty, a5 thene is no value 1o be reponied. uncenainty has not been reponed cither,

Values expressed as a parcentage (%) ane relative.

It should be noted that the abowe values have nol been taken into account whan making assessment (o
the passifail omeia.
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ANNEX

This Annex compdises bwo sections,
1. Pilot of amest force versus time, {1 page)
2, Pholograph of the product lested, (1 page)

END OF REPORT
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Jinhua Jech Tools Co., Lid. -
Energy absorbing lanyard, model FPT4

INSPEC Tesling Services' specimen 2G14701 & Seplember 2019



